
   
 

   

         

 

 

 

HULL WATER 
POLLUTION 
CONTROL 
FACILITY 
 
 

December  
2020  
 
 
MONTHLY 
OPERATING 
REPORT 

 

 

 

 

 

NPDES NO. MA0101231 

 
woodardcurran.com 

 
COMMITMENT & INTEGRITY DRIVE RESULTS 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 1 December 2020 
 
 

Table of Contents    
1 Executive Summary .......................................................................................................................... 2 

2 Flows and Loadings .......................................................................................................................... 3 

2.1 Average effluent monthly flows – 2+ year comparison .............................................................. 4 

2.2 Monthly Summary of Rainfall and the Influence on Effluent Flows ............................................ 5 

3 Compliance ....................................................................................................................................... 7 

4 Key Performance Indicators ............................................................................................................ 11 

4.1 Water Quality – DECEMBER 2020 ........................................................................................... 11 

5 Odor Control ................................................................................................................................... 15 

6 Maintenance Summary ................................................................................................................... 18 

6.1 Tasks Completed this Month ................................................................................................... 18 

6.2 Asset Management Accounts .................................................................................................. 23 

7 Safety ............................................................................................................................................. 24 

8 Staff Development ......................................................................................................................... 26 

9 Collection System ........................................................................................................................... 27 

9.1 Wet Well Cleaning ................................................................................................................... 27 

9.2 Collection System Maintenance .............................................................................................. 27 

10 Project Management & Administration ...................................................................................... 30 

10.1 On-Going Projects and Support Items ..................................................................................... 30 

 

 

   

Cover pictures:   

[top] D&C Construction – breakdown of bypass pumping system 

[bottom] Ted Berry Co performing repairs of the failed RAS sludge line 

    



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 2 December 2020 
 
 

1 EXECUTIVE SUMMARY 
This Monthly Operating Report provides a summary of the pertinent information and 

activities that occurred at Hull WPCF during the month of December 2020.  

• No lost-time incidents for the month of December. 

• Continued/On-going covid-19 safety operations:  Regular daily operations and staff scheduling.  

Coordination with vendors and contractors for project work.  Following CDC, Town, State and 

Company always mandated safety protocols due to the Covid-19 Emergency along with mask use.  

Dealing with several issues related to covid19 & staffing. 

• Influent sewage bypass continued, with completion on 12/21/20.  Headworks area concrete rehab 

work was completed enough to allow flow back into the facility.  O&M provided a lot of additional 

assistance in many areas to make this transition happen.  A surge of rags and debris that had built 

up in the interceptor pipe was handled for several days once flow was let back into the headworks.  

• The Dec 4-6 rain event required 24-hour coverage at the facility, along with running the back-up 

Godwin pump since the bypass was still in effect.   

• There were 154 effluent samples taken in the month of December [details on page (12).]    All 

effluent samples collected were compliant. The average daily flow for the month was 1.74 MGD.  A 

total of 6.68 inches of rainfall was recorded.  There were several weather events where storm 

planning was needed and a couple that caused influent flows to be elevated for short durations of 

time.  The trending graphs indicate the specific periods.  Process conditions continued to remain 

stable and compliant.    

• The RAS line repair was completed by the Ted Berry Company on 12//20.  Expected to return the 

line to service in January. 

• The plant and collection system odors were low due to low sewage temperatures and higher plant 

flows.  Most low-level odor at the plant was from the open-top screenings box.   The Bioxide system 

was in operation except for a week, and feeds rates were very low.   

• The 06M Asset Management Accounts checkbook summary and planned expenses updated for 

contract year #6 are attached.   

• There were 5 grinder pump call outs during the month of December with pump replacements.  

• W&C O&M continued to support many of the Engineering projects with a focus supporting the 

construction project in the headworks and O&M monitoring bypass pumps, assisting with bypass 

pump cleanings, cleaning of the screenings box, return to service of flow to headworks on 12/21 and 

multiple visits to pump stations for access and various questions. 

 

Woodard & Curran strives to deliver a high-quality operations service and is 

responsive to our customers concerns. Please feel free to request any 

modifications to the format or content of this report. 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 3 December 2020 
 
 

2 FLOWS AND LOADINGS 

 

 

 

Average Daily Flows and Loadings for the Month:  

 
Eff Flow 

MGD 
Inf Flow 

MGD 
Inf BOD 

LBS 

Inf TSS 
LBS 

 

Eff BOD 
LBS 

EFF TSS 
LBS 

Dec 2018 1.615 1.811* 1035 1722 67 199 

Dec 2019 2.329 2.485* 1919 4412 79 180 

Dec 2020 1.741 1.993* 2600 4454 82 238 

 

* On-Going -The influent flow meters are strap on doppler flow meters, and the internal pipe condition 

prevents getting a strong signal.  The staff utilizes the area velocity meter in the aeration tank inlet 

channel as well as the headworks influent Parshall Flume meter.  All reported loadings are based on the 

effluent flow meter.  All meters are tied into the Scada system so that influent flows can be monitored.  

Flows in 2020 are lower due to improvements in the collection system to reduce inflow and infiltration.   

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 4 December 2020 
 
 

 

2.1 AVERAGE EFFLUENT MONTHLY FLOWS – 2+ YEAR COMPARISON 

 

 

 

The monthly average flow for December was 1.74 MGD, slightly higher than the previous 

several months.  The total precipitation for the month was 6.68 inches.  The graph shows 

the 2-plus year summary of the monthly average flows that includes the most recent 4-

month period. 

 

 

 

 

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 5 December 2020 
 
 

2.2 MONTHLY SUMMARY OF RAINFALL AND THE INFLUENCE ON EFFLUENT FLOWS 

 

 

 

This graph typically shows the days where precipitation occurred [rainfall] [Blue Peaks].  Like the 

previous several months, this graph indicates that there were some very wet days in December and 

these events that had some short-term impact on plant flows.  The 12/4-6 period saw 3.43 inches of 

rainfall precipitation fall.  This wet weather event in early December did increase plant flows while in 

the headworks bypass phase which required that additional tanks and pumping services be 

implemented.    

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 6 December 2020 
 
 

 

 

This graph shows the last few months: October, November, and December.  The recent wet weather 

conditions have had a greater impact on plant flows.   

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 7 December 2020 
 
 

3 COMPLIANCE 

 

 

➢ Plant Effluent 
 

There were no permit exceedances in the month of December 

• Plant process conditions were stable during the month.  The winter seasonal transition to the gravity 

thickener and primary clarifier occurred mid-month as the headworks bypass work was completed.  The 

heavy rainfall seen early in the month required that a second primary clarifier be put online.  The off-line 

aeration tanks were also used as equalization tanks during the peak flow periods of the event.   Once 

the facility came off the bypass, and the influent screenings was back in service, the frequency of RAS 

pump cleaning became less.  Also, the influent and effluent pumping returned to more stable and even 

flows and this resulted in more efficient chemical dosing for disinfection and dichlorination.   The Drylet 

addition was lowered to 1 pound per day, as the organic loading to the secondary system was lowered, 

with the primary tank being back in service.  The effluent quality remained good. The plant water system 

was returned to regular service.   

 

 
 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 8 December 2020 
 
 

• The facility operated under high flow management plan for the 12/4-7 period.  Heavy rain pushed flows 

up over 7 MG and staffing was required around the clock, especially since the headworks area was shut 

down and bypass pumps were in operation.  The operation of the Town’s 12-inch bypass pump was 

also necessary, since the contractor bypass capacity was only to 4.0 MG.  Additional de-ragging of 

pumps was necessary, [see photos of rags/debris caught in pump], along with more frequent cleaning of 

the screenings box bar racks.  Several the pump stations had high wet well alarms for several hours.  

W&C was in regular contact with the contractor for bypass pump for additional pump cleaning needed to 

maintain flows during the high flow period. The 8-inch Vortex pump was also set up in case it was 

needed.  The 12-inch bypass line to the primary clarifier was purged out, following the use with 

compressed air, so that no sewage remained in the line when the line was shut down. 

 

 

 
 

 

      



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 9 December 2020 
 
 

• A Copy of the monthly NPDES reports for December 2020 was submitted to the EPA & DEP and then 

forwarded to the Hull Sewer Dept.   

 

• Work on universal waste storage area and prepare the boxes of “old” fluorescent light tubes to be 

shipped out for proper disposal/recycling. 

 

 
 

Monthly Process Summary graphs from power BI – December 2020.  Influent flow tracking resumed on 12/21/20, when 

the influent gate was re-opened introducing flow to the headworks part of the facility. 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 10 December 2020 
 
 

 
 

Graphs shows trending of secondary processes using Power BI for the 3-month period ending on 12/31/20.  The 

tank solids levels under aeration showed relatively stable levels of solids.   RAS flow increased once the 

second secondary clarifier was put into service.  Sludge settling and effluent turbidity were stable with a slight 

increase.   

 

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 11 December 2020 
 
 

4 KEY PERFORMANCE INDICATORS 
 

 

4.1 WATER QUALITY – DECEMBER 2020  

 

There were 154 effluent samples taken in the month of December. 

 

 

 

 

 

Parameter Info Permit Requirements  Results 

Parameter Units 

Daily 
Allowed 
Max in 
month 

Min 
% 

Weekly 
Avg. Max 
Allowed 
in month 

Monthly 
Avg   Freq 

Period 
Monthly 

Avg. 

Period 
Weekly 

Min 

Period 
Daily 
Max 

# of 
Samp

les 

# of 
Violations 

Eff TSS MG/L 50 

 

45 30 1 X Week 18.0 10.5 23.0 5  0 

Eff TSS LBS 
  

1152 768 1 X Week 237.7 184.8 273.2 0 

% TSS Rem 
% 

 

85 

  

1 X 
Month 

94.5 

 
 

0 

Eff BOD MG/L 50 

 

45 30 1 X Week 6.0 4.7 8.0 5  0 

Eff BOD LBS 
  

1152 768 1 X Week 82.0 54.4 104.1 0 

% BOD Rem 
% 

 

85 

  

1 X 
Month 

96.8 

 
 

0 

Eff Chlorine 
MG/L 1.0 

  

0.7 3 X Day 0.23 0.02 0.64 93 0 

Eff Fecal 
#/100 

ML 
260 

  

88 1 X Week 10 10 10 5 0 

Eff pH SU 8.5 6.5 

  

1X Daily 6.9 6.5 7.2 31 0 

Enterococci 

CFU/1
00 
ML 

276 

  

35 1 X Week 10 10 10 5 0 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 12 December 2020 
 
 

 

 

Power BI graphs showing effluent compliance for the last 3 months, October through December - chlorine residuals, 

effluent compliance, & chemical use.  Bleach [sodium hypochlorite] & sodium bisulfite use were slightly lower.   

 

 

 

 

 

 

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 13 December 2020 
 
 

 

Gallons Treated vs Sludge Disposed  

Month Effluent Treated, MG Sludge Disposed, Gals 

Dec 2018 50.06 168,000 

Dec 2019 72.20 95,500 

Dec 2020 53.97 70,500 

  

 

 

Power BI graphs for sludge gallons hauled for past three years ending 12/31/20 

 

 

 

 

 

 

 

 

 

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 14 December 2020 
 
 

 

Additional Power BI graphs for sludge solids for October, November & December. [ sludge thickener 

#1 was off- line until later in December] 

 

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 15 December 2020 
 
 

5 ODOR CONTROL 
There were no odor complaint calls received during the month of December for the wastewater facility.  
There were no issues with floating sludge on the surface of the secondary clarifier and no surface spray 
water was needed.  The gravity thickener and primary clarifier were returned to service in late December 
[12/21] as the headworks project bypass stopped on December 21st., with the re-opening if the influent gate 
to allow flow into the headworks area.  The Bioxide system feed rates were lowered, and the feed system 
was stopped for about 7 days due to high system flows and no H2S present in the system.   
 
The Evoqua system controls were in place and on-line for remote monitoring of the odor logger at 
XYZ/Nantasket Ave & Nantasket Ave/Water Street and for the chemical feed system adjustments.    
System feed rates were low the entire month.  The monthly graphs are attached below. 

▪ “In-Pipe” bacteria addition continued with all 24 Microbe Dosing Stations [MDU] operational.  The 
monthly bottle changes were completed on 12/10/20.  The bi-weekly change outs of the bacteria 
bottles at three lift stations in the wet wells or manhole just prior to the station.  [PS 3, PS 5, PS 9] 
were done in December. 
 

▪ Mixing systems/aerators were all functional at the pump stations, except for pump station #3.  
[Bioxide addition is at PS 3].  The aerators are currently in timed operation. 
 

▪ Hydrogen sulfide monitoring units [H2S] were recording and being trended on the odor scrubber for 
monitoring inlet and outlet H2S levels.  Weekly neighborhood monitoring around the plant done 
with portable Jerome meter as needed. 
 

 
pictured below:   trending graphs for H2S levels recorded from the vapor link system cellular at 
manhole at XYZ Street/Nantasket Ave and Nantasket Ave/Water Street.  Trends shows lower 
hydrogen sulfide H2S levels as the month progressed. 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 16 December 2020 
 
 

XYZ – Nantasket Ave [closest to plant] 